

Phone 607.533.7000 • Fax 607.533.9210 www.imrtest.com • E-mail imr@imrtest.com Toll Free 888.464.8422

February 5, 2008

Shawn Eastham Polyguard Products PO Box 755 Ennis, TX 75120

TEST REPORT

IMR Report Number 200711718

PONumber Credit Card

SUMMARY

Date Received December 13, 2007 One sample of an anticorrosive gel was received for a determination of its effect on coefficient of friction.

Material ID

Anticorrosive Gel RG-2400-LT The results are on the following page(s).



Reviewed by mil Zunlo

Michael Bimbo Lead Chemist - Nonmetallics

Reviewed by

illiam

William DeLaurier, Director Materials & Product Evaluation

All procedures were performed in accordance with the IMR Quality Manual, current revision, and related procedures; and the PWA-MCL Manual F-23 and related procedures. The information contained in this test report represents only the material tested and may not be reproduced, except in full, without the written approval of IMR, Inc. IMR, Inc. maintains a quality system in compliance with the ISO/IEC 17025:2005 and is accredited by the American Association for Laboratory Accreditation (A2LA), certificates #1140.01 and #1140.02. IMR, Inc.'s liability to the customer or any third party is limited to the amount charged for services provided. All samples will be retained for a minimum of 6 months and may be destroyed thereafter unless otherwise specified by the customer. The recording of false, fictitious, or fraudulent statements or entries on this document may be punished as a felony under federal statutes.

COEFFICIENT OF FRICTION EVALUATION

The changes in coefficient of friction values were determined for untreated steel panels, and panels which had been coated with a thin layer of the supplied anticorrosive gel material. The test setup was per a modified ASTM D1894-06.

The static and dynamic coefficients of friction were determined for an untreated cold-rolled steel panel pulled over a C1018 low carbon steel substrate pre-ground to a rating between AA63 and AA32 (between Ra 1.6 micron and Ra 0.8 micron). The coefficients were determined prior to the application of the anticorrosive gel and then again after a thin layer of the gel had been applied to the substrate panel.

Data are tabulated below.

Uncoated Panel Trials	Static Coefficient of Friction (µs)	Dynamic Coefficient of Friction (µ _D)
Uncoated 1	0.231	0.292
Uncoated 2	0.267	0.239
Uncoated 3	0.237	0.209
Average	0.245	0.247
St. Dev.	0.020	0.042

Anticorrosive Gel Trials	Static Coefficient of Friction (µ _S)	Dynamic Coefficient of Friction (µ _D)
RG-2400-LT 1	0.352	0.333
RG-2400-LT 2	0.366	0.330
RG-2400-LT 3	0.466	0.330
Average	0.395	0.331
St. Dev.	0.062	0.002

	Static Coefficient of Friction	Dynamic Coefficient of Friction
	(μ5)	(μ)
Change	+0.150	+0.084